990 SUPERMOTO T SILVER 2009 <2009><FR><9823IS>

BATTERY
7999
Pos Part Number Description Additional Text Quantity

1 60011053000 BATTERY 12V/11AH 03 1.00
2 62511059160 COVER POSITIVE POLE 06 1.00
3 58411053050 BATTERY COVER 96 1.00
4 50303018000 RUBBER L=145MM 2.00
5 62511059000 STARTER CABLE L=650MM 05 1.00
6 62511059050 BATTERY CABLE L=125MM 05 1.00
7 62511097000 GROUND CABLE L=650MM 05 1.00
8 60040009000 Rubber grommet, starter port 0 1.00
9 55011022100 CLAMP D=6/8MM, BLACK 1.00
10 58211058000 Starter reley 12V 99 1.00
11 58011109130 Plug-in fuse, big 30A 0.00
12 0902060083 Oval head screw ISO 7380 M 6X8 2.00
13 62511058050 BRACKET START RELAY 05 1.00




15 0024060106 HH COLLAR SCREW M6X10 TX30 2.00
16 0934060003 Hex. nut DIN 934 M6 2.00
19 0024060136 HH collar screw M6x13 TX30 2.00
20 62511034100 VOLTAGE REGULATOR 1.00
21 62511037000 BRACKET VOLTAGE REGULATOR 05 1.00
22 0024060256 HH COLLAR SCREW M6X25 TX30 2.00
23 62508019400 REAR END LOWER PART 08 1.00
24 60035001000 SPECIAL SCREW M6X21 WS=8 2.00
25 41001052000 RUBBER SLEEVE D=12MM 4.00
28 0081050121 EJOT PT screw K50x12 only for US and SixDays 5.00
29 62508021000 SUPPORT TOOL SET 05 1.00
30 62508019360 THERMAL PROTECTON FOIL R/S 07 1.00
31 62508019250 THERMAL PROTECTON FOIL L/S 07 1.00




